Section 6:

Parts Data

Part # 8533-062-001 7/08 @

Parts Data

Kits, Assemblies, & Common Parts

Part Number

9732-142-002
9501-004-003
9857-147-010
9857-116-003
9875-002-003
9576-203-002
9576-207-008
9200-001-002
8636-018-001
5192-295-016
9539-461-009
9805-033-002
9040-076-004
9040-073-010
9861-022-001
9568-013-001
9244-082-001
8711-011-001

Description

LP to NG Conversion Kit for 9857-134-001 & -002
Temperature Probe

Controls

Ignition Control Assembly
Ignition Electrode Assembly
Hi-Limit Thermostat

Overtemp Thermostat
Fuseholder

Fuse

Relay

Air Flow Switch

Lint Screen Assembly (No Front)
Motor Belt

Tumbler Belt

Tension Arm Complete Assembly
Spider

Door Handle

Transformer



Parts Data

DEXTER I | Cabinet Group

STACK DRYER

Key Part Number Description Quantity

8 9960-285-003 Door Assy., Loading Complete-Alm .. 2

9960-285-002 Door Assy., Loading Complete-Wht .. .2

9960-285-001 Door Assy., Loading Complete-SS .2

9960-284-002 Door Assy., Loading-SS(ring only) . .2

9982-353-003 Plate Assy., Hinge (Alm) No Pin

9982-353-002 Plate Assy., Hinge (Wht) No Pin .

9982-353-001 Plate Assy., Hinge (SS) No Pin

9545-012-015 Screw, Hinge to Door

8640-413-002 Nut, Hinge to Door .

9212-002-004 Glass, Door ......

9206-164-010 Gasket, Glass ...
9548-117-000 Support, Door Glass
9206-420-004 Gasket, Outer Rim .....
9244-082-001 Handle, Loading Door ...
9545-018-017 Screw, Handle 1/4-20 x 3/8 ..
9531-033-001 Stud, Door Catch .
8640-413-001 Nut, Hex .......

8640-413-003 Nut, Acorn .

* A0 0000~~~ * F FE X X X * FDOT FAW * FNNN 2 ¥ * %

9086-015-002 Catch, Loading Door ..

8638-190-009 Pop Rivet for mtg. catch

8641-582-006 Lockwasher...

8640-399-001 Spring Nut ...

9989-517-008 Panel Assy., Front- Lower (Alm)

9989-517-007 Panel Assy., Front- Lower (Wht)

9989-517-005 Panel Assy., Front- Lower (SS) ..

9989-517-004 Panel Assy., Front- Upper (Alm)

9989-517-003 Panel Assy., Front- Upper (Wht) |

9989-517-001 Panel Assy., Front- Upper (SS) .. A

9277-054-001 Insulation Front Panel, half moon (top) . .2

9277-054-002 Insulation Front Panel, half moon (bottom) .. .2

9545-008-014 Screw, FLHDCR, 10B x 1. 14
* 8641-585-001 Lockwasher
* 8640-399-001 Nut, Spring L2
10 9544-069-003 Strap, Hinge (Alm) .2
10 9544-069-002 Strap, Hinge (Wht) . .2
10 9544-069-004 Strap, Hinge (SS/Gray) . .2
* 9545-012-028 Screw, Hinge to Panel ... .8
1" 9545-052-001 Screw, Door to Hinge Strap (Special Black Type) . .2
* 8641-436-003 Washer, Fiber
12 9021-001-010 Acceptor, Coin
* 9486-136-001 Retainer, Coin Acceptor
13 9545-053-002 Screw

* 9732-126-001 Switch ( for coin acceptor with extra actuator ) ................... A

@ Part # 8533-062-001 7/08 Part # 8533-062-001 7/08 0



Cabinet Group Continued

Key
14
15
16
17

w NN S

FoE F F AN O*F F AN ¥ EPNIN *F O N
o

* Ok kK Xk

Part Number
9994-032-001
9435-022-001
9994-033-001
9435-023-001
9545-020-009
9412-154-001
9866-005-001
9435-024-001
9532-074-003
9805-033-002
9555-057-008
8650-012-004
6292-006-007
9095-043-001
9545-008-001
9857-147-001
9801-059-005
9627-869-001
9627-854-001
8650-012-003
9095-041-001
9627-870-001
9277-041-017
9501-004-003
9545-045-005
9209-037-002
8544-006-001
9074-320-001
9732-253-001

9732-102-013
9732-243-001

95655-057-010
9277-054-001
9277-054-002
9029-169-001
8640-276-002
9527-007-002
9544-041-002

Description Quantity
Escutcheon, Upper
Trim, Overlay-Upper .
Escutcheon, Lower ...
Trim, Overlay-Lower .
SCrew ....ccovveeeiierene
Nameplate Stack Dryer Express ..
Lint Drawer Assembly
Overlay Trim, Lint Drwr-
Felt Seal ( back of lint screen assembly ) .
Lint Screen Assembly ONLY (no front) ..
Replaceable Lint Screen Only
Lock and Key, Lint Drawer .
Key 6324 only..

Lint Screen Strap Hold Down Screws 10Bx 1/4 ................. 3
Controls Assy, Electronic Mounted With Membrane Switch
Membrane SWitch ASSY ........cccooiieieiiiiiii s 1
Harness, Electronic Control ..
Harness Coin Sw ........
Lock and Key, Control .
Cam, Lock ..
Harness, Heat Sensor .
Insulation Cabinet Cover .
Sensor Temp Control .........
Screw, Round Head (Mounts sensor; phillips head)...
Gromm.et, 3/16 ID ...
Leg, Leveling 172" ..

1
1
1
1
0
1
2
|
2
2
2
2
2
2
2
1

Cover, Cabinet (Top) .... 1
DDAD Kit for Dryers without Neutral and using 208-240 volt1
LP Kit for DDAD DIYers .........cccoirioverieeeireerenieneeeeseeeens 1
Stack Dryer Trunion PUller...........cccooeiiiveninecee e 1

Replaceable Lint Screen Fine Mesh Only..
Insulation-Front Panel-Top Half .......
Insulation-Front Panel-Lower Half ...
Bracket for Heat Sensor Mounting (Under Basket)..
Wire Nut Connector Grey....
Standoff Wire Saddle...
Strap - Bead Tie

STACK

DRYER

| s ™

@ Part # 8533-062-001 7/08

Part # 8533-062-001 7/08 @



Bearing Housing Group
Door Switch Group

Key Part Number Description Quantity
L . J1 9241-189-002 Housing, Beari

Part Number Description Quantity 12 0036-159-001 Bg:;'::’B;f”ng

9539-487-001 DOOr SWItCRES ... 2 N 9538-183-001 Spacer, 'Beari'n.é'
J5 9545-017-017 Bolt, 1/2 x 3/4 .
J7 8640-417-002 Nut, 12
* 9803-201-001 Bearing Housing Complete Ass'y (includes bearings,spacer) .
Ja 9545-159-003 Screw 1/2 x 1 1/2 .4
* 9036-159-003 Bearing Rear......... e 1

Torque
150 FT
Pounds

J5

@ Part # 8533-062-001 7/08 Part # 8533-062-001 7/08 @



Burner Housing Group

Key

Q

©

J

* O 00~ =2O1T A * %3 % 2N *a . %
o

Part Number
9803-203-001
9452-730-001
9452-729-001
9545-008-006
9545-008-001
9003-220-001
9545-008-006
9048-020-002
9545-008-006
9454-806-001
9545-008-001
9875-002-003
9545-045-001
9379-186-001
9857-134-001
9381-009-006
9425-069-010
9425-069-024
9029-175-001
9039-915-001
8615-104-038
9452-749-001
9545-008-006
9576-203-002
9538-142-001
9545-045-007
9074-234-001
9545-008-006
9576-207-008
9545-008-006
9825-058-001
9545-008-006
9857-116-003
9550-189-001
9732-102-001
9838-018-002 A
9381-012-001 *

A Models built before 9/07

Description Quantity
Housing Assembly, Burner .... .2
Service Burner Plate Front... .
Service Plate baffle Recirculation Chamber Clean Out.
Screws ...
Screw ......
Angle, Burner Support
Screw .............
Burner, Main ...
Screw 10AB x 3/8” ...
Panel, Back Burner Housing...
Screw 10B x1/4”
Electrode Assy, Ignition ..
Screw, Electrode Mtg 8B x 1/4”..
Valve, Gas Shut Off ...
Control Assy, Gas .
Manifold, Assy ...
Orifice, Burner-Natura
Orifice, Burner-LP #44.
Bracket, Manifold
Bracket, Gas Control
Pipe Plug in end of Burner Manifold
Plate Assy, Hi-Limit Stat Ignitor ....
Screw ...
Thermostat, Hi-Limit
Spacer, Hi-Limit .
Screw 8B x 3/4”
Cover, Hi-Limit Stat Ignitor-..
Screw
Thermostat, Safety Shutoff ...
Screw
Cover, Safety Stat .
SCrew ....ccooccevvveeenne

Control, Ignition Fenwall (3 trybox) ..
Shield, Burner Inlet ................
Kit, LP Conversion DDAD Kit .
Welded One Piece Gas Pipe Assembly (Used After 9/07)
Manifold Assembly 2 Port One Piece Used After 9/07

-

NONBANDINONBAANBANONNNMNNMERNNSORANOGNRRRND 0NN

@ Part # 8533-062-001 7/08

22

Burner Housing Group Photos

Part # 8533-062-001 7/08 @



Rear View

Key

R I T T

Part Number
9627-875-001
9801-095-001
9539-461-009
9029-174-001
9008-007-001
9451-169-002
9545-020-001
9376-313-001
9452-745-002
9537-204-001
9803-204-001
9453-157-001
9991-053-001
9545-029-010
8640-415-004
8641-581-035
9545-029-003
9861-022-001
9487-200-003
9908-046-003
9908-040-003
9040-076-004
9040-073-010
9534-151-000
9099-012-005
9248-022-002
9451-146-001
9825-322-001
9973-030-001
9919-018-011
9453-157-001
9545-028-013
9241-191-002
9278-038-004
9036-159-010
9487-200-007
9545-018-009
8641-581-026
9545-017-009
8641-582-016
8640-401-001
9550-169-003
9545-008-001
9545-014-004
8640-400-003
9036-145-002
9538-164-001
9487-234-005
9125-006-001
8520-141-000
9545-008-026
9074-323-001
9545-008-024
9029-173-001

Description

Wire Harness Overtemperature Switch Upper ....
Switch Assy, Air Flow
Switch, Air Flow.
Bracket, Switch- Air Flow
Actuator, Switch .
Pin, Cotter
Screw 4-40 x 5/8"..
Motor, Drive .......
Plate, Impeller Mtg
Shaft Impeller............
Housing Assembly w/ Bearings for Impeller ..
Pulley - Impeller Drive....................
Support Assy, Intermed. Pulley
Bolt, Rd Hd 3/8-16 x 1 1/4 ...
Nut Flange Wizlock 3/8” - 16..
Washer, Flat .............
Bolt, 3/8-16 x 1 1/2 ...
Arm Assy-Tension, Complete
Ring-Retaining ..
Pulley Assy, Inter
Pulley Driven Tumbler
Belt, Drive Impeller and Intermediate Pulley ..
Belt, Driven Intermediate to Tumbler
Spring, Tension ...
Chain, Tension ..
Hook, Tension ...
Pin, Damper Hinge ...
Cover Duct Upper
Heat Recirculation Assembly Duct ..

Impeller Assembly Complete w/ Bearings, Shaft, Plate.
Motor Pulley - DIVET ......cooviiiiieeeeree e
Set Screws
Bearing Housing Only Impeller.
Impeller ...
Ball Bearing for Above Impeller Shaft..
Ring-Retaining External for Impeller Bearing Housing ..
Screw, 1/4-20 x 1 Impeller Bearing Housing..
Washer, Flat 1/2” for Tumbler Pulley ....
Bolt, 172713 X 1 1/4 .....ccoveviiirne
Washer, Star 1/2” for Tumbler Pulley
Nut, Special Twin .#4-40.
Shield, Switch ....
Screw 10 Bx 1/4”
Bolt, 5/16-18 x 5/8”
Nut, 5/16-18...............
Bearing - Bronze Flange.
Spacer, Shaft ....
Ring Tolerance...
Damper Inside Duct Exhaust.
Nut, Spring ...............
Screw #10B x 1/2”
Cover Duct Lower ...
Screw 10ABx 3/8”
Bracket for Wire Harness Under Burner Housing....

N

P : i P P P
NO_BABANNNDAMOOOONNNNNBEDRMBRANNN_LANNN_2GNNNDNNNODNNNNNONNOOOON_CNNNNBAEBNNNONNN -

@ Part # 8533-062-001 7/08

Rear View Photos
10

26 Inside

34, 35, 36

Motor

Part # 8533-062-001 7/08



Rear Panel & Cover Group Tumbler Group

Ke Part Number Description Quantit s .
0y 9208-078-001 Rear Guard Side Panel 1... 3 Key Part Number Description Quantity
2 9208-079-001 Rear Guard Top Upper 1 9848-131-001 Tun_'nbler Assembly Galvanized wi/spider ... 2
* 9074-325-001 Power Main Input Cover . 1 G2 9568-013-001 Spider Assembly .

4 9545-008-006 Screws 10 AB x 3/8.... .30 G3 9497-226-002 Rod, Tumbler ...

5 8502-649-001 Label - Connection Electrical. 1 G4 8640-417-005 Nut, 1/2 - 13....

* 9208-082-001 Rear Guard Top, Lower 1 G6é 8641-590-002

7 9208-082-024 Screws 10 AB x 3/8...... 6 G7 9552-013-000 :

8 9208-081-001 Rear Guard Back Panel .. 2 * 9848-130-002 Tumbler Assembly Stainless Steel..

9 9059-065-001 Band - Edge, Plastic Spring ... 1 G1 9848-130-001 Tumber Assembly Galvanized

10 8502-600-001 Label Warning & Notice .. A

1" 8502-645-001 Label - Instructions.......... 1

12 9791-002-001 Transition Assembly Outlet . 1

13 9074-320-001 Top Cover Dryer Panel. 1

14 9074-321-001 Top Panel Burner Housing Cover . 1

15 9550-189-001 Top Burner Housing Heat Shield ..... 1

16 9208-077-001 Wire Guard Upper, Lower Keeps Against Duct Housing ...... 2

G2

G5

G4

¢ . S— |
@ Part # 8533-062-001 7/08 Part # 8533-062-001 7/08 @



Control Assembly Group

Key

S A A F 2O F FO FOT F AW * F % %
oo hw o

*

NN FN * ¥R * % % *
abhw N -

Part Number
9857-173-001
9074-324-001
8220-001-478
8639-621-007
8641-582-006
9897-026-002
9897-026-001
9545-045-012
8711-011-001
9545-008-024
9982-355-001
9545-008-001
9857-116-003
8640-411-003
9631-403-011
9627-873-001
9627-873-002
9053-067-002
9200-001-002
8636-018-001
5192-295-016
9897-036-001
9545-045-012
8220-062-036
8220-062-037
8220-062-038
9627-868-001
9627-874-001
9527-007-001
9545-031-005
9558-031-001
9627-863-001
9631-403-013
9029-048-001
9627-859-001

Description Quantity
Control Assmbly Complete (all below included).... .

Control Box Cover ..
Wire Assembly Green
Screw #10-32 x 12 Green.
Lockwasher Ext Tooth #10 ...
Terminal Block Main Power Middle ...
Terminal Block...........ccccccoiiiins
Screw #8 ABx 1/2 for terminal block .
Transformer Ignition.
Screws 10AB x 3/8” ...
Plate Assembly MTG Ignition Control...
Screws 10B x 1/4” MTG Above Plate and Others..
Ignition Control ....
#6-32 Nuts
Wire Assembly High Voltage Upper ..
Wire Harness Ignition Control Upper....
Wire Harness Ignition Control Lower.
Bushing Wire 7/8”..........
Fuseholder Assembly .
Fuse 1.5 Amp....
Relay Power......
Terminal Block Assembly Main Power Inlet.
Screw #8 AB x 1/2”
Wire Assembly Red/Black 14”.
Wire Assembly Red/White 14”.
Wire Assembly White 14” ..
Wire Harness - Power Main Inpu
Wire Harness Motor Extension.......
Stand Off - Wire Saddle / Arrowhead....
Screw 6 B x 3/8”
Strip Terminal Marker (Behind Input Power) to above #3
Wire Harness Main Extension Access Under Burner Housing .......
Wire Ass'y - High Voltage Lower ....
Bracket - Fuseholder ............
Wire Harness - Main Power..

AN A A RNONAN WA NNMNMRALILONANINANBANS DL o an

Control Assembly Group

@ Part # 8533-062-001 7/08

Part # 8533-062-001 7/08

52)



Coin Handling Group

Coin Handling Group

10 Key Part Number Description Quantity
* 9732-122-001 Kit, Coin Box and Hardware (includes 1-6)........... |
* 9942-035-002 Vault, Assembly Gray ( SS front panel ). A
* 9942-035-004 Vault, Assembly Almond A
* 9942-035-003 Vault, Assembly White ... |
1 9807-077-007 Box Assembly, Coin ....... |
* 9982-338-001 Vault Plate Assembly Coin Vault Mounting .4
* 8640-413-004 Nut, Vault Mounting .4
NOTE: COIN BOX AND HARDWARE KIT AND COIN BOX LOCK NOT INCLUDED
WITH MACHINE.
© @ @) I(_)l 3 9349-033-001 Latch, COIN BOX ....cviveiiciiiiieiec et A
4 8641-569-002 Washer, Wave A1
@) @ 5 8641-583-001 Washer, Keeper ... A
t 6 8641-581-008 Washer, Spacer- Thick .2
6 8641-581-010 Washer, Spacer- Thin .4
T 7 8650-012-002 Lock, Coin Box (w/key not included with 9732-122-001)....... 1
i : * 9021-001-010 Acceptor, Coin .1
COIN ACCEPTOR - right side , * 9545-020-004 Screw, Acceptor Mtg .4
9 * 8640-424-002 4
9 9732-126-001 Switch, Coin .1
" 9119-025-002 Acceptor Chute Ass’y w/o penny ejector ....... 1
* 9119-025-001 OPTIONAL Acceptor Chute W/ penny rejector .... L

Optional with penny
rejector chute

/J

\/
o],
)

y
=
¢

Height Bar 6 3 1
COIN ACCEPTOR - left side

@ Part # 8533-062-001 7/08 Part # 8533-062-001 7/08 @



Notes

Section 7:

Voltage
Conversion

@ Part # 8533-062-001 7/08 Part # 8533-062-001 7/08 @



Instructions - Convert a Dual Voltage Stack Dryer

from 120V to 208-240V with Neutral Wire Only JDDLE TERMINAL BLOCK

L
a
1. Remove incoming power from the dryer. Use a known working voltmeter to check power. %
— —mx 9
2. Remove the cover of the control box assembly from the dryer using a 5/16” wrench. %
=
3. Move the black/blue wire from the N position of the main power terminal block to the L2 position of o %
the main power terminal block in the control box assembly. O O 8
0]
4. Move the white wire of the upper motor harness to an upper inner left terminal in the middle @ @ @ =
terminal block in the control box assembly. See Figure 1 below. N o)
>
ORG
5. Move the orange wire of the upper motor harness to an upper inner left terminal in the middle L O %
terminal block control box assembly. See Figure 1 below. Z
- WHT @ @ ORG S
6. Move the white wire of the lower motor harness to a lower inner left terminal in the middle —~ ('l <<_:>
terminal block in the control box assembly. See Figure 1 below. WHT Ll 5
7. Move the orange wire of the lower motor harness to a lower inner left terminal in the middle i AN O E = o
terminal block control box assembly. See Figure 1 below. (@N ') o
8. Reconnect power to the dryer and test to ensure proper operation; one line voltage to L1, one line [— [— X &
voltage to L2, the neutral to N, and the earth ground to E. O T
<C
9. Reinstall the cover of the control box assembly from the dryer using a 5/16” wrench. — ;
0 =
- — — — —— 8
Q) Ll
MIDDLE TERMINAL BLOCK |<_E D
—
a 2 T T o
UPPER WIRES |8 UPPER WIRES | 25
e e = | o O 28
= = |—
WHT 326 = WHT  BIZ5|% - O O <
RED L—j = ED RED[= RED u ORG
ot M o S 5 (] -
HT T S
SEMp] [O)|C]|COREOAT SRMpT [ | | CHFERAeT I = 0
RED == RED = BLK/BLU
el o8 RS = ‘
110-120v 2EE 208-240v BB B i — [O] © [O]
= WHT
LOWER WIRES | LOWER WIRES § = = O —
— i
Cure 1 il Torm - = »a Lis
Figure 1 Middle Terminal Block

@ Part # 8533-062-001 7/08 Part # 8533-062-001 7/08 @



50HZ Wiring Schematic

Dryer Idle - No Coins Added :
Top Dryer Used For This Example

230 VAC 50 HZ is supplied to the Main Power Terminal Block and passes through a In- line Noise Filter
and comes out on BLK/RED and BLK/BLU wire. 230 VAC now passes to a Mulit-tap Control Step Down
Transformer and also passes to the Motor Control Relay (R1&R2). When there is power to the dryer the
Computer Board will be powered and the display lighted from the 24 VAC secondary side of Control Step
Down Transformer. 24 VAC from here is also on one side of the door switch on a black wire. Closing the
loading door allows 24 VAC to pass on to the Computer Board on two blue wires. One blue wire makes 24
VAC available to one side of the Motor Run Relay on Computer Board. The other blue wire provides a 24
VAC signal to the Computer Board telling it that the door is closed and door light on the computer board
should be illuminated.

Coins Added - Motor Starting and Running :
Top Dryer Used For This Example

As each coin is added the Coin Switch closes and completes a circuit to the Computer Board. The Com-
puter Board counts these signals and registers them against time. The time will display once the Start But-
ton for Upper or Lower is pushed. When the Start Button is pushed again the Computer Board Motor Run
Relay closes on the computer. With this Relay closed, 24 VAC is supplied to the Motor Control Relay (R1)
on the red wire and also a violet wire going down to motor. The motor LED on the computer board should
be illuminated anytime the computer calls for the motor to operate. With (R1) engaged and 230 VAC at
motor the Motor Start Switch in motor is drawn in to the start position. In this position the incoming power
230 VAC is supplied directly to the main run winding and through the Start Capacitor to the Auxiliary Wind-
ing (start winding). As the Motor comes up to speed, the centrifical switch inside motor opens the circuit to
the Start Winding and closes the circuit to allow 24 VAC to pass to the Gas Relay on the Computer Board
on the other violet wire.The heat circuit in the dryer can not operate if the motor is not running. The gas
LED on the computer board will be illuminated when Computer Board calls for the heat after Motor Cen-
trifical Switch has closed.

Section 8:

50 hZ
Models

Part # 8533-062-001 7/08 @ Part # 8533-062-001 7/08 @



Heat Circuit
Top Dryer Used For This Example

With the Drive Motor running and 24 VAC provided to the Computer Board Gas Relay, it will close if
Computer Board senses programmed temperature is needed. The violet wire changes to an orange wire
out of the Computer Board Gas Relay. When this relay closes it provides 24 VAC to the High Limit Ther-
mostat. The High Limit Thermostat is normally closed. (It will open, turning off the heat circuit, if the dryer
can't move enough air from problems such as an exhaust restriction or other problems.) 24 VAC now goes
through to the normally open Air Switch (Sail Switch) on the brown wire. This switch is closed only if the
dryer is running and has the correct air flow. With the dryer running and the Air Switch closed, 24 VAC is
supplied to the normally closed upper manual reset Overtemp Thermostat on the gray wire and changes
to the black wire out of switch and then goes to Ignition Step Down Transformer. Now with 24 VAC the

red wire on secondary side of the Ignition Step Down Transformer goes to the 1.5 amp in-line fuse that
protects the Upper Ignition Controller (GREY BOX). With 24 VAC now supplied to the Upper Ignition
Controller (GREY BOX) it will then send high voltage to the Spark Ignition Electrode via the High Voltage
Lead Wire (this lead looks like an automotive spark plug wire). The Ignition Control Module (GREY BOX)
simultaneously sends 24 VAC to the Gas Valve Coil which opens the Gas Valve and allows gas to pass

to the main burner. When ignition occurs the high voltage sparking stops and if Ignition Control Module
(GREY BOX) gets a flame sense signal it will allow gas valve coil to remain energized and continue burner
operation. If ignition does not occur, the Ignition Control Module (GREY BOX) will spark for 10 seconds
before locking out.

Manual Reset Safety Shutoff Over-Temperature Thermostat
Top Dryer Used For This Example

This thermostat is manually reset by pushing in the red button through the small hole in the cover. The
Over Temperature Thermostat is a safety backup for the entire Heat Circuit and located in the recirculation
chamber area on the side of the burner housing. If the dryer over heats this Over Temperature Thermostat
it opens the line to turn off the heat but leaves the Computer Board lighted and the drive motor powered
and turning so the basket will cool down.

Cool Down
Top Dryer Used For This Example

At the preprogrammed time (2 minutes factory setting - adjustable) the Computer Board will open the Gas
Relay Contact. This allows the Drive Motor to continue to run but without heat. The gas light on the com-
puter board should not be illuminated anytime the computer is in cool down. This Cool Down period allows
the clothing (zippers, snaps, etc.) time to cool down to a temperature that is easily handled by customers.

End of Cycle
Top Dryer Used For This Example

At the end of the cool down, the Computer Board opens the Upper Run Relay, which removes power from
the Motor Control Relay (R1) and also removes power to the Drive Motor. The motor light on the computer
board should no longer be illuminated. The Drive Motor and tumbler stops and the Computer Board dis-
play now flashes until the dryer loading door is opened. Once the dryer loading door is opened to remove
the clothing the display goes back to vend price.

DDAD5SO0OKC -59 Gas Control Parts

Key Part Number Description Quantity
1 9732-162-001 Kit-Honeywell VR86 Valve Flange.. 4
* 9791-001-001 Adapter Assembly-Gas Inlit ..

2 9857-132-004 Gas Control Valve

@ Part # 8533-062-001 7/08

Part # 8533-062-001 7/08 @



o
o
[%)
&
7/8 BUSHING 4 .
e R G- o)
N [~ — epimesu-goi 7
] =3 9021-011-001 =3
mwa e ” 7999%° m:ﬂww;m e[ & W
5 P I g 7 161 R HT &
g/ | SEEERE AT o B e =3 8
——————= ——>39 2 . — [t 167 Ri ]0% x® 1
2 g | B9 y > u g 5 5o
| | = > x3 « %UN, By Fl
| | , et g = “Eg S8lez0
| | | gl "R
| a 8220-137-001 24" GRN §
| | e w
| | | BLK 38" | n
BIK 157
I3 ess3-030loco ex P B F J 4
| 82204065-032 11— BLK 1357 e
|3 220-1065-033 11"e—o WHT 135" o o
=
| | - E———q welElEEEy « W I 9857-140-001 |GNITION o W
z 2 | o |ses7-ta0-001 oNiTION | ! o e =P I MODULE S =
s 8 & GND
RS I b MODULE W dasBdol ® 283 INFORMATIVE W ) 51y ' M
Ta EEE x> g GND OHdo>OEld 59w - -
55¢ I wa N g O S1VZ VIOTH || S H £°% 6102-018-117 | | D Sl
: i 3 000 O § EEEEE N
7/8_BUSHING 3X. 28! =Y
| R T = Y i 03
| N 3 7, Lo EEEIIER] o S =
4 [JBo30-018-001 B> |O|F|ec] BLK o 88 e <
W e = F E BLK 2| 58 o
= ; g Bl | ORG/WHT — |} =
g _mmrfw RED = 1= VIO/WHT H Sl=
oo RED &
” BLK/BLY RD, mﬂ WW RED/BLK VIO f Q AEV
s . T <
Nel o b o VIO DJ ﬁp RED/WHT| BLK Q g Sl
5l=ls = BLKlg ] i o8O el w
85l | @W BLK| =l e 3¢ WHT © &)
2818 & 8 8|2 WHT |-
838 | ] 8 2 Os0 85 H720-062-058 14" WHT || ° z|
iy : g i oy o - Z|F
8|2 (| 2 SE =
558 | N ETA] sEL.m‘gmmz DWDT,YQD a = = |F
| | RED ET RT - 818 &
i) He S 8¢ & z
| 8 14" | | BLK/BLU 25" BLK/BLU| xr =
5 BLK/RED 9627-850-4001 25 BLK/RED o _M
g8 =]
i .
] 3 > w
i [
Bl e 1. &
s 11 ol o 11T U S| - ..
o 7-871-002 - -
L {1 i ,, 11 g &
i 8 g 38 8 8 <
ewhh ¢ g i w8 e . 4 LE
[} =2 8 o o w o = _ 8 o of o
u=g 5 Te§ al 23/s sw 4=9 W24 Zot 88 D3/ SRy
+32 &% S5k Lomremsoor .| (Boeefoirioss) £32 255 a5 R foirjosn) o O
Sy 5% xO L - 378 SR any Shw oy B o= k7B s® | Qo
H3e al  SaZ o wsg z| £aF © =
9875-002-002 - 8 L n8% 9875-002-002 =<5 8l 8F S =
g i Bcd S & g 0
i &3] z =H C
E ) E 8 Thy
E 5 E Fal
= Jood0313. JOBG—"OM0G vad JILVYWIHOS dd 'A3d L00—<¢¢¢—90S6
MIVAS ¥IMOT
JOSN3S e
INVIA ¥IMOT
| — |
T , o XML e 1
Nag " M 3N vel 5 5 | | o o
4 | anNo & v 8 AdD N8 930 | 1AM/980 ' [IHm/0In | o M M
EED WIS MS ¥V LVIS | AVI3Y SO | cpe
O IS B dN3L¥3IN0 y3moT  LINN—IH | H3IMO1 |
- ¥3IMO1 ) HIMO1 | |
ITI0YINOD Ty @ THR/a38 TOR | N | oA
P
NOLINOI 43MOT | LHM/Q3y | lHM/M8 1HM/N18 g
= 300810313 T34 | AVI3d NNy MS ¥00d
MAVAS ¥3ddn W dIMo1 W YIMOT
JOSN3S | |
IVAH ¥3MOT
wosnas 9 I
INVIS ¥3ddn | HITT0HINQOD |
JINO¥10373 |
HOSN3S |
9 1V3H ¥3ddn
A o © 3 one | W
[E] 3Isnd ve'L | |
L THM [ S~o—a T | I |
A 18 %) Nsg 390 *] S8l oA " om 2B
1VIS MS oIV 1VIS | AVI3Y SVO | >
YITIOMINOD dNILE3IAN0 ¥3ddn  LIAN-IH | y3ddn | =8
IN9I ¥3ddn d3ddn - N d3ddN I |
1HM G ya/a3y | OA 1 1 I OA
_ \dJy . T a3y !l I me na 8
r Ta3y g 1AM/G3Y 1 AV13Y NNY ] MS d00a
| salooy e = s
| DINON 10313 | N8/0 ittt JoEl T e
L IR 1HM | THM SAAAANT g
\\\\\ =g RERS el -8
"LINOYIO ONILYAH Y04 SINIWIWINDIY ANV - o 8 I
NOILVY3dO 40 NOLJINOSI ¥04 TWANVA S¥INMO OL ¥343¥ ¥ ano Lzmo 2 g g
"03SS3¥d NOLLNG 1¥VIS 3HL ANV 43SOT0 ¥00Q 3IHL'CILSILYS SI N A 7 B
INNOO NIOD 3HL N3HM 35070 TIIM LOVINOD AVI3Y NNY ¥OLOW '€ ZHOG—Hd L —-A0SZ LHM | N s C 18/518
*03S010 S| ¥00d NIHM G3SOTD“0'N—SIHOLMS ¥00a °Z 11 el | a3/M8 a3d/>n8
Q3L¥ISNI NIOO NIHM G3SOTO“O'N-¥OLdd3OOV NIOD OINOMLOIT3 "I ‘SIION
"OIAY3S Y04 IJILVINTHOS TVII¥LI313 SIHL NIVLIY :LINVLIHOdWI

Part # 8533-062-001 7/08 @

@ Part # 8533-062-001 7/08



DDAD5O0KC_-59 Electrical Group

()
<

FOUE X XD % kX ARG F X x4 N X

Part Number
5192-295-017
8220-065-006
8220-065-007
8220-065-032
8220-065-033
8220-095-043
8502-730-001
8507-230-003
8711-008-002
9183-030-002
9376-314-001
9486-149-001
9506-332-001
9506-333-001
9558-029-004
9627-868-002
9627-871-001
9627-878-001
9627-878-002
9857-140-001
9857-147-002

Description Quantity
Relay 2
Wire Asy-BLK/RED, 11"
Wire Asy-BLK/BLU, 11”....
Wire Asy-BLK, 11"..
Wire Asy-WHT, 11”.
Wire Asy-BRN, 81”.....
Label-Warning, Elecronic Coin Acceptor.
Instructions-Transformer Connect..
Transformer-Control...
Filter-Line, EMI
Motor-Dryer, Stack, Marathon
Retainer-Dual Coin Accecptor.
Wiring Label-Schematic
Wiring Label-Diagram...
Strip-Marker, Terminal...
Harness-Main input power
Harness-Motor Extention.....

Harness-Ignition Control, Upper .
Harness-Ignition Control, Lower .
Ignition Control
Control Assembly, Electronic Mounted With Membrane Switch....... 1

NoaANoaasaNpNasaspNNbN

@ Part # 8533-062-001 7/08

Part # 8533-062-001 7/08 Q



